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Description of Sample: Design Mix ‘\ Report No: MSTH-19121501940
Grade:- M-30 Date of Receipt: 19.12.2019
Sub: - Mix Design of concrete for the construction of Road and CD works with Date of Testing: 20.12.19-17.01.20
Maintenance for Narayanpur Bazar Main Road to Paswan Tola Under Date of Report: 18.01.2020
MMGSY = ey
Ref.Mo.-, Dated: 18.12.2019

The method of concrete mix design consists of selection of optimum proportions of water, cement, fine
& coarse aggregate and admixture of produce concrete of specified properties most economically. The
proportion of concrete mix is obtained by experimentally evolved relationship between the factors in
the choice of mix design. It provides reasonably accurate guide to arrive at optimum proportions of
ingredients, The final mix proportions are obtained on the basis of trial mixes. The mix design has been
carried out as per stipulation of India standards specification 15: 10262 guidelines keeping in view the
recommended mix standard deviations and targeted mean strength. The Recommended mix
proportions should be tested at site for their workability & strength before it is adopted.

1.  Design Stipulations:
A | Characteristic Compressive Strength of Concrete required in field after 28 days 30 N/mm’
8 | Target Strength at 28 days N/mm’ 38.25 N/mm’
€ | Maximum size of Aggregates 20 mm
D | Required Slump ’ 100-120mm |
E | Degree of guality control | Medium |
F Type of Exposure : Moderate |
2. Test Data For The Materials Used 1 |
| A ] Type of Cement OPC43 Grade |
| 8 1 Consistency, % 1 —{ {UltreTech)
—_— f r— - ~ S— 30.2
| € | initial E.euung‘rumeimmutes} == - | 152 '
4 D Final Setting Time( Minutes) i | T
q E | Compressive Stre ng'th (3 days) MPa
= F | Compressive Strength (7 days) MPa |
G Cu:-npressive Strength (28 days) MPa |
H | Specific Gravity :
| Minimum Cement Content
3 | Specific Gravity of Admixture i |
K | Type of Admixture |
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1o Determination Of Quantity Of Materials: 0.40
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TEST REPORT

12. A, Compressive Strength (7 Days) DOC-20.12.2019 DOT-27.12.2019
Average Compressive Strength
S No. C essive Stre i
ompr ngth (N/mm®) [mem!] (Kg/em 1].
1. 22.2
2. 23.5 1 - 22.8 228 -
3. 228 Y 4 | -'
B. Compressive Strength (28 Days) ' DOCG-20.12.2019 DOT-17.01.2020
Average Com pressive Strength |
S No. Com ive Strength [Nfmm® - S
l pressive Strength [N/mm”) (N/mm?) T (Kg/em') =
NEEE TN 40.8
) 397 40.2 402 |
B 40.2 | ) __,|
Remarks: -
1. Trial-3 is recommended for the mix proportion at the Site for their Workability ond Strength.
2. This mix design has been done ot saturoted condition,
3

Your material hrﬂugﬁt ot site is dry or wet, than water can be decreased or increased according
water Absorption.

Tap Water of our lab has been used, if water not supply, water should be pure and clean in concrete mix
As Per [5: 456-2000 & 15: 3025

5  Admixture Used Sikament Brand.
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